BSCW-61

Spading Closing Wheel for White 6000 series
planters

Installation Instructions

Martin Planter Attachments
Martin Industries LLC
206 Elk Fork Road
Elkton, KY 42220
Telephone: 270-265-5817
.E!- E-Mail: martin@martintill.com

www.martintill.com VERSION 06012012



Installation Instructions for BSCW61

1) Use the 1/2” x 1 1/4” machine bolt, lock washer and nut to install the rectangular spacer plate beneath
the cross member of the closing wheel H-frame using existing hole above the spring adjusting bolt.

2) Remove the closing wheel.

3) Using the 3/8” x 1” carriage bolts and lock nuts provided, install the angled support brackets with the
pointed corners forward and the top of the brackets parallel to the top of the closing wheel H-frame arm.
The angled part of the support brackets will be pointing towards the furrow. (Note: Support brackets
are right and left and are not interchangeable). Using the bolt holding the closing wheel for rear
hole in bracket and 3/8” x 1” carriage bolt in front hole.

4) With the 5/8” x 4” bolts, spacers and lock nuts provided, mount the hubs to the angled support bracket.
The long part of the hub should face away from the furrow. Install 5/8" lock nut on the furrow side of the
support brackets.

5) Install the wheel marked TW3813-L4 on the right side with the part number facing the furrow. Wheel bolt
should be inserted through the hub first and then the wheel.

6) Repeat for the left side using the wheel marked TW3813-R4.
Note :

o Left and right is referenced from behind the machine facing the direction of travel.

« Will not work with recessed H Bracket.

3/8"x 1"
Carriage Bolt
(B5C381) 3/8"
NyLock Nut HUB
(N3ECNL) (CHU44-B2)
BEARING RETAINER
(BC-01) 5/8" X 4"
Bolt
. (B5M58NC4)
5 Bolt
b,

......

(CWB61R) 387X 1 1/4”
/8" NUT CARR. BOLT DUST CAP
5/8" WASHER  (g538114) (H51328)
(NS8CNE)— ysgryz) 3/8"

FLANGE NUT

LEFT HAND 4 HOLE WHEEL (N38CFL)

(TW3813-L4)



